5900 Schooner Street — Belleville, Ml 48111 — USA
TEL (800) 422-2558 — FAX (734) 665-9099

www.Eberbachlabtools.com

E6000.00 Shaker Power Unit
Variable Speed, 115V, 60 Hz


http://www.eberbachlabtools.com/

USE AND CARE FOR CATALOG NUMBER:
- E6000.00 Shaker Power Unit, Variable Speed,
115V, 60 Hz

INITIAL PREPARATION:

This shaker power unit is furnished without carriers and prior to installation of any
carrier the unit should be run. With the 2-speed switch on the front panel in the
center-off position, plug the line cord into a 115 Volt, 60 Hz source (*230 Volt,
50/60 Hz source for E6000.25). Turn shaker on by moving switch to the Slow
position. Proceed to carrier installation.

NOTE: Speed adjustments should be made only when the shaker is operating.
Use slowest speed necessary to produce required shaking action.

OPERATION:

Because an oscillating mechanism such as a shaker tends to “walk”,
caution must be exercised when installing it for use.

Shaking apparatus must be placed on rigid bench or table, or directly on
the floor. Suction type rubber feet are provided; therefore, the surface must be
free of cracks or voids and must be clean, especially free of dust, oil or wax.

If it is necessary to cement the shaker to mounting surface, we suggest
the use of a rubber bonding cement that can be purchased from your local
hardware store or automotive parts supplier. Apply a thin coat to the rubber feet,
allow time to become tacky, then set the shaker in place and press down firmly.
Allow to dry to manufacturers specifications.

To move the shaker after it has been cemented to a surface, it is
necessary to free the feet with a sharp knife or razor blade to keep from injuring
the thin rubber edges.

SPEED CONTROL:

The small hand wheel, located at the right side of the front panel is used to adjust
the speed with the shaker running, the large hand wheel clamps the setting
obtained.

1. Turn small hand wheel counter-clockwise initially to loosen the limit spacer
and clamp hand wheel.

2. Loosen clamp hand wheel by turning counter-clockwise.

3. Turn small speed change hand wheel clockwise to reduce speed, counter-
clockwise to increase speed of the shaker platform. (It will be necessary to



manipulate the clamping hand wheel to keep it from binding and thus
preventing the operator from getting full adjustment.)

4. When the desired speed is reached, hold the small hand wheel and tighten
the clamping hand wheel to hold the adjustment. Minimum speed is reached
when the belt rides on the bottom of the automatic idler pulley and at the rim
of the variable pitch crankshaft pulley. Maximum speed is reached when the
belt is riding at the rim of the automatic idler pulley and deep in the groove of
the variable pitch crankshatft pulley.

5. This shaking apparatus is equipped with a 2-speed motor and a 2-speed
switch with center-off position. When the switch is set on Slow, the speed
range is approximately 60 to 160 excursions per minute. When the switch is
set on High, the speed range is approximately 90 to 260 excursions per
minute. Always operate on high motor speed if desired shaker speed is
above 90 excursions per minute.

Example:

To operate the shaker at 75 excursions per minute, the operator should
set the switch on the Slow speed setting and adjust the variable pitch
pulley controls to get the speed required.

Example:
To operate the shaker at 100 excursions per minute, the operator should

set the switch on the High speed setting and adjust the variable pitch
pulley controls to get the speed required.

BELT INSPECTION:

Inspect both belts at each oiling period and replace if actually broken or if the
cords are exposed and frayed.

BELT REPLACEMENT:

1. The motor belt driving the large idler pulley is changed easily after removing
the Top Carrier and the Front Panel. To change the motor belt (# 4284.5),
turn off the shaker and prop up shaker so bottom fasteners are accessible.
Then remove the front panel. Below the motor on the bottom of the base will
be four hex head cap screws that hold the motor. Loosen the four hex head
cap screws holding the motor. Replace the motor belt with the new and adjust
the motor belt to proper tightness. Tighten the motor screws, but do not
tighten either belt to the point where the bearings will be overloaded. When a



belt is tight, the operator should be able to press lightly on the middle of the
belt and cause it to bow in an amount equal to the width of the belt.

2. Toreplace the speed changing belt (# 4292) the operator will first have to turn
on the shaker and set the speed of the unit to high (CCW on the speed
control knob). Turn off and disconnect power to the shaker. Remove the front
panel and speed change plate (EP6000.534A) and bushing. To remove the
front panel and speed change plate proceed as follows: First, loosen the
socket set screw, use a 3/32” hex key (Allen) wrench (available at hardware
or automotive stores) in the hub of the small speed change hand wheel
(EP6000.096) just enough to allow the hand wheel to slip off the end of the
speed adjustment screw (EP6000.028). Next, remove the limit spacer
(EP6000.069). The large clamping wheel (EP6000.100) can now be removed
by turning it on the speed adjusting screw. Do not remove the speed
adjusting screw or the tubular metal spacer that projects through the hole in
the panel. The 12 screws holding the panel can now be removed, permitting
removal of the panel.

To remove the speed change plate (EP6000.534A), remove the two hex head
cap screws (#8518) indicated on the exploded view. (Early models use flat
head hex screws, so a 5/32" hex key (Allen) wrench is needed.) With the
speed change plate removed, the belt can be removed and a new one
installed. At this time it is well advised that you oil the automatic idler pulley
side bearing by placing a small amount of oil on the exposed end of the
bearing in the sliding pulley segment. Also, pull out the outer portion of the
crankshaft pulley sufficiently to permit oiling of the sliding shaft. Clean and oil
the thrust bearing on the end of the speed adjusting screw. Use SAE No. 30
Oil. To re-assemble the shaker, replace all parts in reverse order of
disassembly.

BELT ADJUSTMENT:

The motor belt driving the 9" idler pulley may stretch and become loose after a
short time in operation, or the replacement belt may be a slightly different length.
To adjust the belts, turn off the shaker and prop up shaker so bottom fasteners
are accessible. Then remove the front panel. Bellow the motor on the bottom of
the base will be four hex head cap screws that hold the motor. Loosen the four
hex head cap screws holding the motor and adjust the motor belt to proper
tightness. Tighten the motor screws, but do not tighten either belt to the point
where the bearings will be overloaded. When a belt is tight, the operator should
be able to press lightly on the middle of the belt and cause it to bow in an amount
equal to the width of the belt.

Contact Eberbach Tech Support (800) 422-2558 for instructions on replacement
of belt between idler assembly and crankshaft assembly.



MOTOR PROTECTION:

The motor is equipped with a circuit breaker to prevent motor overload. Some
possible causes for a tripped breaker are as follows:

Overloading the shaker with excess weight and speed.

Neglecting to oil the bearings at stated intervals.

Damage to the wiring resulting in a short circuit.

Variable pitch pulley surfaces are dirty due to belt wear, making them sticky.
Belts are too tight.

Belts are stiff after prolonged storage.

oukhwnE

LUBRICATION:

See exploded view of shaker power unit for points of lubrication. Use a good
grade SAE No. 30 ail.

Lubrication when shaker is used in continuous duty applications of 100 hours or
more:

A. *QOil the idler bearing bracket through the hole in the top of the bearing block
every 3 months.

B. Oil crank bearings through hole in center of bearing housing every 3 months.

C. *QOil the 8 bearing located at the top and bottom of each of the 4 rocker arms
every 3 months. Place the oil on the shaft to the bearing.

D. *Oil the connecting rod bearings every 3 months. Place oil on the shaft next
to the bearing at the upper end and at the crank end of the connecting rod.

E. *A few drops of oil on the thrust bearing on the end of the speed adjusting
screw.

Lubrication when shaker is used for intermittent duty:

A. *QOil the idler bearing bracket once every 6 months through the hole in the top
of the bearing block.

B. Oil crank bearing through hole in bearing housing every 6 months.



C. *Oil the 8 rocker arm bearings every 6 months. Place oil on the shaft next to
the bearing.

D. *Qil the 2 connecting rod bearings every 6 months. Place oil on the shaft next
to the bearing.

E. *Put a few drops of oil on the thrust bearing on the end of the speed adjusting
screw.

*CARRIER RACK MUST BE REMOVED.

MOUNTING AND DISMOUNTING CARRIERS:

Four machine screws are provided with each utility box carrier, (Cat. No. 6040).
The utility box carrier is mounted directly on the shaker platform. The flask
carriers (Cat. No. 6060, 6070 & 6080) are provided with four machine screws and
four 1" spacers to hold the carrier off the shaker platform.

Contact your supplier or Eberbach Corporation technical support with any
inquiries concerning replacement parts and installation.



REPLACEMENT PARTS LIST FOR E6000.00

PartNo DESCRIPTION QTY.
3283 BRASS TUBING, 3/4" OD X 1/8" WALL SEAMLESS 0.6in
4284.5 3L330R V-BELT (MOTOR TO IDLER) 1
4351 COLLAR 2
5528 3.75" SUCTION CUP W/ 5/16-18 THREADED POST 4
6063.1 CABLE TIE MOUNT 3
6063.2 CABLE TIE 3
6120.7 5A CIRCUIT BREAKER 250VAC 1
6272 AC POWER INLET 1
6518 SWITCH 1
6649 CORD AND PLUG 1
6800.5 LOGO PLATE 1
7051.1 MOTOR 1/6HP 1725/1140RPM 1
7568 #4-40 X 1/4" S/S PAN HD. MACHINE SCREW 2
7617 #6-32 X 1/2" S/S ROUND HD. MACHINE SCREW 2
8279 #10-32 X 3/8" SELF LOCKING BOTTEN HD. SOCKET SCREW 8
8285 #8-32 X 1/4" SIS TRUST HD. SCREW 48
8323 1/4"-20 X 3/16" SET SCREW 1
8518 1/4"-28 X 3/4" HEX HEAD SCREW 4
8528.4 5/16"-24 X 1/2" HEX HEAD SCREW 4
8535 5/16"-24 X 1-1/4" HEX HEAD SCREW 8
9175 #4X 1/8" PAN HD. SHEET METAL SCREW 2
9206 #6-32 S/S NYLON LOCK NUT 2
9217 #4-40 S/S NYLOCK NUT 2
9235 #8-32 S/S MACHINE SCREW NUT 1
9271 1/4"-28 GRADE 5 HEX NUT 4
9277 >#10-32 X 3/8" SELF LOCK BUTTON HD SOCKET CAP SCREW 8
9437 #4. X 1/4" PAN HEAD SLOTTED SHEET METAL SCREW 12
9441 5/16" USS WASHER 8
9609 FIBER WASHER, 0.391 X 0.625 X 0.032 10
EP6000.037 SWITCH ESCUTCHEON 1
EP6000.042 BACK PANEL 1
EP6000.044 FRONT CENTER PANEL 1
EP6000.053 TOP COVER 1
EP6000.106 OK-12 PULLEY 1
EP6000.300 SPEED ADJUSTING STICKER 1



EP6000.502A TOP PLATE ASSEMBLY
EP6000.519A DRIVE ASSEMBLY
EP6000.522A RIGHT END PANEL ASSEMBLY
EP6000.525A LEFT END ASSEMBLY
EP6000.529A CONNECTING ROD ASSEMBLY
EP6000.542A IDLER JACKSHAFT ASSEMBLY
EP6000.550A BASE ASSEMBLY

EP6000.565A ROCKER ARM AND SPACER ROD ASSEMBLY
EP6000.652A WIRING HARNESS
EP6000.SS.054 LEVELING SHIM
EP6000.SS.058 STIFFENER SPACER

Contact your supplier or Eberbach Corporation technical support with any
inquiries concerning replacement parts and installation.

R N ST S S S S S S



NOILVYHOde6H0O ] HAOVE3H3Ia]

{ ¥615°00094dd

Z&2F)
VZrG 000943

(W0S5 000943

~ V¥&c5'0009d3 )
L1

ELLY)

(201000943 )
£2E8)

~ 1 g

(1°1504)

MIdDS ISNray d33ds 4O dNI NO SONIdv3d 1SNdHL _ﬂ

ONId¥IE JOF DONILOINNOD @

SIOVd 8 'SONIYVYIE WAV 434004 H

(SITOH FTHHL IAVH TTIM SANIHD YW IWNOS) 134D VEE ONIYVIE ANVID E
1PAD VAT ONIFVIE 4314 E

1O 0E# IVS I8N
SINIOd NOILYOIHan1

v¢05'0009d4




V6257000943

ON LIV —

ATEWISEY O DNILOINNOD

sy Bueog

WS NOILvadOdae0O] HaOvad3gad

L dOd ONILOINNOD| 0€¢'0009d3

4 MIRIDS dVD 'AH 1INDOS .8// X ZE-8#  9'¢8S8

L L-088-VV # ONIaV3E 31O L'LLLP

L ONIdV3IE IZNOE 3LNIO €LY
‘ALD NOILIIOS3d ONHEd

0€<°0009244

LULLLp)




to-v | NOT19N00Yd 5 e et e W@ kel I E T I ATEW3SSY IWvdd IATHAVZIS £0094d3
. - ATEWISSY JINVED) ONV] oc.
it | [ V3 | | |370NIds 03av3I¥HL HLIM ATEW3SSY L4vHS dNvy)[789S @009d3
_ ) Jva | 1 AT8W3ISSY ONIHSNE B 3LV1d IONVHD Q33dS|VFES 0009d3
NOILVEOdy®0Od Hovad3g] vi | | 13)Dvdd ¥3M01 JWvad 3ATHA| €07 0099d3
v | | 130vYg 93ddnN 3Wvdd 3IATHA| 207 0099d3
vi| | 733HM ONVH DNIdWV1)| 08T 6089d3
vi| | 133HM ONVH ONILSNCAV d33dS| 960° 000943
vi| | ¥3DVdS LIWIT| 690" 0009d3
vi| | ¥3DVdS 133HM DNIdWV1)| 890 008943
vi| | M3YDS ONILSNCAY 433dS| 870" 0099d3
vai | | 790°0 X S88°0 X G160 ‘¥3IHSYM NI¥13d S 7296
vi| ¢ ZE/T X 7/€ X ¥9/€€ ‘¥IHSYM u3dld 1296
vi| ¥ ¥3HSYM 3V5 S/5 .7/1 956
Vi ¢ M3¥DS AV3H X3H .7/€ X 8C-.7/1 8158
vi| ¥ MIYIS avaH X3H .T/T X BZ-.¥/1 €168
(V/15°€009d43) vi| ¢ M3UDS 135 .v/T X Ct-OL# S Tces
CERI DNIY ONINIVLI3Y TVNYILX3 JTALS-3 BEES
CERI 98717 ‘1138-A T6Tv
02000943 wWwon |"AL® NOILdIYWDS3A ON3Jed
(960000944
@ XS amm/ﬂ_
(001000944

Xy (9EV& )

R

/.I/ V.J
(820000943 ((690°0009d4)

(890000943
P S X2

-

o
Xy rm”_.mw ==

(202000944 )—

0ees (_YFEG'0009d3)

T /
(Y095°000943)




ST 0 0Z0F | UDESA [ (MR WSWnog

10 co/sr/c vS09°00093 19S0[0 |EDUPRP UlRly 11 NOLLYDOT JLOVIINOD
IWIHOS SIONVHO JWYN aiva ‘A3 v'sn
abege|  1e0Z/ET/L 0 uhhwmﬂ%_.\_,_ooﬂ_n_v_mw__wm
T 1150 OL ¥4O10W g3lvadn wliaga Nﬁﬁm:m. I -di 0D YoeqIeas 006s
NOISIAZY WC
o0 00000
IA/ND ZM
5%
[a)n)]
232
9926
PN g
€y, Q
— o)
@V WND 8M <
=
TA/ND M
1M 9
T T T

ad sm

0T

[e2H193]3 SHYOMATIOS



	TEL (800) 422-2558 – FAX (734) 665-9099

